Phone: 1-631-580-3456
Fax:631-580-3003
Sales: 1-800-932-9215

Precision Microproducts of America, Inc.

Make the Precision choice for all your Microfilm and Document Imaging needs

PMA Clean logo

Canon Exchange roller kits and Consumables

DR-X10C

Part Number

Description

2418B001

EXCHANGE ROLLER KIT

2418B002

ROLLER CLNING SHTS 30

2418B006AA

KOFAX CGA BOARD

FA9-2113-000

SCREW W/ TOOTH WASHER

FB3-2195-000

MOTOR MOUNT RUBBER

FB3-8873-000

SCREW ROUND END M4X4

FH2-5006-030

WIRE GROUNDING

FS1-1422-000

BUSHING UPPER FEED RL

FS1-9010-020

SCREW STEPPED M3

FS1-9121-000

SCREW STEPPED M3

MA2-4533-000

TUBE

MA2-4574-000

SPRING PLATE

MA2-6808-000

SPRING TORSION

MA2-6860-000

HOLDER

MA2-7200-000

BUSHING W/ STOPPER

MA2-7702-000

LIGHT GUIDES

MA2-8030-000

PLATE BOTTOM

MA2-8032-000

PLATE MIDDLE

MA2-8033-000

PLATE RIGHT

MA2-8034-000

PLATE LEFT

MA2-8035-000

PLATE MIDDLE

MA2-8036-000

PLATE SWITCH

MA2-8037-000

BUTTON SWITCH

MA2-8038-000

U-TURN ROLLER

MA2-8039-000

U-TURN ROLLER

MA2-8040-000

PLATE BLIND

MA2-8045-000

READING ROLLER FRONT

MA2-8046-000

READING ROLLER CENTER

MA2-8047-000

PLATE SENSOR US

MA2-8048-020

PLATE WINDOW US-SNSR

MA2-8050-020

GUIDE INLET LOWER

MA2-8053-000

COLLAR RETURN

MA2-8054-000

SHAFT RETURN COLLAR

MA2-8055-000

PLATE MAIN MOTOR

MA2-8056-000

PANEL POWER PCB

MA2-8063-000

INK DRAIN PAD PRE

MA2-8066-000

PLATE MIDDLE UPPER UN

MA2-8067-000

PLATE RIGHT UPPER UNT

MA2-8068-000

PLATE LEFT UPPER UNIT

MA2-8070-000

DAMPENING GEAR RIGHT

MA2-8071-000

DAMPENING UNIT LEFT

MA2-8072-000

PLATE SLIP FRAME DTCT

MA2-8073-000

U-TURN FOLWER ROLLER

MA2-8074-000

REG ROLLER UPPER

MA2-8075-000

COVER PRE-IMPRINTER

MA2-8076-000

PLATE MAIN DRIVE PCB

MA2-8077-020

PLATE DRIVE FEED ROLR

MA2-8078-000

STOPPER FEED ROLLER

MA2-8079-020

GUIDE LIGHT LONG

MA2-8080-000

MOUNT FEED ROLLER

MA2-8082-000

SHAFT SUPPORT FEED RL

Part Number

Description

MA2-8083-000

LEVER FEED ROLLER

MA2-8085-000

ROLLER RETURN

MA2-8086-000

ARM RETURN

MA2-8087-000

SHAFT RETURN ROLLERS

MA2-8089-000

GEAR RETURN Z30

MA2-8090-000

SHAFT UP-DOWN RETURN

MA2-8091-000

ARM UPPER RIGHT

MA2-8092-000

ARM UPPER LEFT

MA2-8093-000

SHAFT ROTATION

MA2-8094-000

USE MA2-8094-030

MA2-8094-030

HINGE ROTATION

MA2-8095-000

SHAFT ASIST A

MA2-8096-000

SHAFT ASIST B

MA2-8097-020

PLATE HOLDING RIGHT

MA2-8098-000

PLATE HOLDING LEFT

MA2-8101-020

"HOOK, LOCK"

MA2-8102-000

SHAFT LOCK

MA2-8103-000

COVER UP-DOWN

MA2-8104-000

COVER RETARD ROLLER

MA2-8105-000

PLATE GUIDE CNTRL PCB

MA2-8106-000

PLATE GUIDE

MA2-8108-000

PLATE SUPPORT RGT CVR

MA2-8110-000

PLATE SUPPORT INLET

MA2-8111-000

USE MA2-9212-000

MA2-8113-000

COVER RIGHT

MA2-8114-000

COVER LEFT

MA2-8117-000

COVER, TOP

MA2-8119-000

PLATE BLIND

MA2-8123-000

PLATE DAMPER

MA2-8124-000

PLATE GROUNDING

MA2-8125-000

GUIDE EJECT RIGHT

MA2-8126-000

GUIDE EJECT LEFT

MA2-8127-000

RACK EJECT

MA2-8128-000

GEAR PINION RIGHT

MA2-8129-000

GEAR PINION LEFT

MA2-8130-000

PLATE GUIDE

MA2-8132-000

COVER EJECT TRAY

MA2-8133-000

TRAY EXTENSION EJECT

MA2-8136-000

SLIDER EJECT

MA2-8138-000

SPRING TORSION IMPRNT

MA2-8140-020

FRAME EJECT

MA2-8143-000

LEVER

MA2-8144-000

EJECT DRIVE ROLLER

MA2-8145-000

TRAY EXTENSION EJECT2

MA2-8147-000

STOPPER CONTROL

MA2-8152-030

COVER PICKUP

MA2-8153-000

PICKUP DRIVE SHAFT

MA2-8154-000

SHAFT IDLER

MA2-8156-000

LEVER UP DOWN

MA2-8157-020

SHAFT PIVOT YN

MA2-8159-000

LEVER SENSOR DOCUMENT

MA2-8160-000

SHAFT PIVOT COVER

MA2-8168-000

GUIDE LIGHT INLET UPR

MA2-8169-000

PANEL POWER PCB 200

MA2-8171-000

COVER STAPLE RIGHT

MA2-8172-000

PLATE GROUNDING STPLE

MA2-8173-000

SPRING TORSION STPLE

MA2-8174-000

COVER STAPLE LEFT

MA2-8175-000

PLATE GROUNDING STAPL

MA2-8176-000

SPRING TORSION STAPLE

MA2-8181-000

PLATE BLIND

MA2-8185-000

LEVER SWITCH

MA2-8186-000

SHAFT SWITCH

MA2-8187-000

PLATE GROUNDING

MA2-8188-000

PLATE GROUNDING

MA2-8189-000

PLATE GROUNDING

MA2-8190-000

COLLAR

MA2-8192-000

PLATE READ UNIT RIGHT

MA2-8193-000

PLATE SLIDE READ UNIT

MA2-8195-000

PLATE GROUND READ UNT

MA2-8196-000

PLATE GROUND READ PCB

MA2-8197-000

PLATE GROUND READ PCB

MA2-8198-000

PLATE READ UNIT LEFT

MA2-8200-000

GUIDE READING FRONT R

MA2-8201-000

COVER FFC READ LOWER

MA2-8202-000

COVER PI SENSOR

MA2-8203-000

COVER MOTOR

MA2-8204-000

COVER FFC READ UPPER

MA2-8214-000

PLASTE SUPPORT

MA2-8222-000

PLATE L SHAPE

MA2-8225-000

PLATE LOWER LEFT

MA2-8226-000

BUTTON FUNCTION

MA2-8228-000

BUTTON START

MA2-8229-000

BUTTON STOP

MA2-8231-000

PLATE STOPPER

MA2-8234-000

PLATE LOWER 2 LEFT

MA2-8235-000

PLATE LOWER 2 RIGHT

MA2-8236-000

PLATE LOWER BLIND

MA2-8237-000

PLATE STOPPER

MA2-8252-000

GEAR LATCH UP/DOWN

MA2-8254-000

SHAFT DRIVE

MA2-8255-000

PLATE SHIELD

MA2-8257-000

TRAY PICKUP OUTSIDE

MA2-8261-000

STOPPER TRAY RIGHT

MA2-8262-000

STOPPER TRAY LEFT

MA2-8263-000

GUIDE LIGHT SENSOR

MA2-8265-000

PLATE SEPERATE P/U TR

MA2-8266-000

GUIDE UP-DOWN RIGHT

MA2-8267-000

GUIDE UP/DOWN LEFT

MA2-8268-000

COVER GUIDE RIGHT

MA2-8269-000

COVER GUIDE LEFT

MA2-8270-000

HOLDER STOPPER

Part Number

Description

MA2-8271-000

RACK MOVABLE A

MA2-8272-000

RACK MOVABLE B

MA2-8273-000

HOLDER HINGE

MA2-8274-000

PLATE GROUNDING P/U T

MA2-8276-000

HOLDER MECHANISM

MA2-8278-000

LEVER RIGHT

MA2-8279-000

LEVER LEFT

MA2-8281-000

BAR RIGHT

MA2-8282-000

BAR LEFT

MA2-8283-000

PLATE BLIND P/U TRAY

MA2-8287-000

SHAFT INDEPENDENT

MA2-8293-000

READING FOLLOWER RLR

MA2-8294-000

READING ROLLER REAR

MA2-8297-000

PLATE GROUND P/U TRAY

MA2-8299-000

COVER READ PCB UPPER

MA2-8305-000

PACKING LEFT FORM RBR

MA2-8330-000

SPRING TORSION

MA2-8333-000

PLATE BASE

MA2-8335-000

SHAFT IMPRINTER

MA2-8660-000

GUIDE LOWER

MA2-9212-000

FEED ROLLER

MF1-4488-000

READING SENSOR MOTOR

MF1-4489-000

COVER FRONT LOWER

MF1-4492-000

PLATEN ROLLER MOTOR

MF1-4493-000

PLATE MOTOR PLATEN LW

MF1-4494-000

PLATE MOTOR PLATEN UP

MF1-4495-000

REGISTRATION ROLR LWR

MF1-4496-000

SHAFT RETARD ROLLER D

MF1-4497-000

USE MF1-4497-030

MF1-4497-030

FRAME DETECTION GUIDE

MF1-4498-000

FEED DRIVE SHAFT

MF1-4500-000

MOTOR

MF1-4501-000

PLATE SEPERATE P/U 2

MF1-4502-000

CLUTCH REAR ONE-WAY

MF1-4503-000

PICK UP ROLLER

MF1-4504-000

PLATE LOWER RIGHT

MF1-4505-000

BOX READ SENSOR

MF1-4506-000

PHOTO INTERUPTER

MF1-4507-000

PLATE DRIVE RETARD RL

MF1-4508-000

MOUNT DRIVE PICKUP TR

MF1-4510-000

PLATE TENSION MAIN

MF1-4511-000

PLATE TENSION CLUTCH

MF1-4512-000

SHAFT SUPPORT FEED

MF1-4513-000

SHAFT SUPPORT LOCK

MF1-4514-000

COLLAR IDLER BEARING

MF1-4515-000

ONE-WAY GEAR

MF1-4516-000

PULLEY BEARING

MF1-4517-000

GEAR IDLER BEARING

MF1-4520-000

PLATE U-TURN

MF1-4521-020

PLATE U-TURN UPPR UNT

MF1-4522-000

ARM PICKUP

MF1-4523-020

TRAY PICKUP INSIDE

MF1-4524-000

GUIDE PICKUP RIGHT

MF1-4525-000

GUIDE PICKUP LEFT

MF1-4527-020

TRAY EJECT

MF1-4529-000

PLATE TENSIONER

MF1-4539-000

TRAY PICKUP EXTENSION

MF1-4543-000

PLATE STOPPER

MF1-4551-000

GUIDE INLET UPPER

MF1-4552-000

GUIDE READ BACK REAR

MF1-4553-000

READING SNSR W/ GLASS

MF1-4554-000

COVER BLOWER

MF1-4649-000

SOLENOID

MG1-3471-000

LEVER SEPERATION RELE

MG1-4027-000

DAMPER UNIT RIGHT

MG1-4028-000

DAMPER UNIT LEFT

MG1-4040-000

PLATEN ROLLER UNIT

MG1-4049-000

REG ROLLER UNIT UPPER

MG1-4050-000

U-TURN FLWR RLR UNIT

MG1-4054-000

ULTRASONIC DRIVE PCB

MG1-4055-000

USE MG1-4055-030

MG1-4055-030

ULTRASONIC SENSOR PCB

MG1-4056-000

MAIN DRIVE PC BOARD

MG1-4057-000

FRAME LED PC BOARD

MG1-4058-000

MAIN MOTOR PC BOARD

MG1-4059-000

PCB ASSY EJECT

MG1-4072-000

RETARD ROLLER

MG1-4074-000

USE MG1-4074-030

MG1-4074-030

PCB ASSY CONTROL

MG1-4075-000

PCB ASSY STAPLE RIGHT

MG1-4076-000

PCB ASSY STAPLE LEFT

MG1-4077-000

TRAY DETECTION PCB

MG1-4078-000

SENSOR

MG1-4079-000

READING PC BOARD

MG1-4083-000

OPERATION PANEL PCB

MG1-4086-000

EJECT FOLOWER ROLLER

MG1-4089-020

COVER FRONT UPPER

MG1-4091-000

CABLE ASSY MAIN DRIVE

MG1-4092-000

CABLE ASSY CISB

MG1-4094-000

CABLE ASSY

MG1-4095-000

CABLE ASSY DC POWER

MG1-4097-000

CABLE ASSY MAIN SWTCH

MG1-4098-000

CABLE ASSY DF-TRAY

MG1-4099-000

CABLE ASSY CLUTCH ASY

MG1-4100-000

CABLE ASY CLUTCH BACK

MG1-4101-000

CABLE ASSY LOWER UNIT

MG1-4102-000

CABLE ASY UPPER UNIT

MG1-4103-000

CABLE ASY MOTR PIKUP

MG1-4104-000

CABLE ASY SEP MOTOR

MG1-4105-000

CABLE ASSY PLATEN FRN

MG1-4106-000

CABLE ASSY DF SENSOR

MG1-4107-000

CABLE ASSY P/U SENSOR

MG1-4108-000

CABLE ASSY STAPLE

MG1-4109-000

CABLE ASSY SEP MTR 2

MG1-4110-000

CABLE ASY BLOWER FAN

MG1-4111-000

CABLE ASSY SHADING FR

MG1-4112-000

READING FOLWER RLR UN

MG1-4122-000

READING FOLOW RLR UNT

MG1-4125-000

INK DRAIN PAD POST

MG1-4126-000

CARRIGE UNIT

MG1-4127-000

CABLE ASSM IMPRINTER

MG1-8283-000

FRAME DETECTION UNIT

MG1-8286-000

USE MG1-8293-000

MG1-8287-000

USE MG1-8292-000

MG1-8292-000

USE MG1-8292-020

MG1-8292-020

READING UNIT UPPER

MG1-8293-000

USE MG1-8293-020

MG1-8293-020

READING UNIT LOWER

MH2-5339-000

POWER CORD 220-240V

MH2-5350-000

FFC CIS BACK

MH2-5351-000

FFC CIS FRONT

MH3-2070-000

PCB POWER ASSY

MH7-1157-000

MAIN MOTOR

MH7-5058-000

MAGNETIC CLUTCH

MH7-7055-000

USE MH7-7065-000

MH7-7065-000

CIS UNIT

MS1-0177-000

GEAR Z24

MS1-2475-000

SPRING COMPRESSION

MS1-2526-000

SPRING TENSION

MS1-2527-000

SPRING TENSION

MS1-2529-000

SPRING TENSION

MS1-2530-000

SPRING TENSION

MS1-2531-000

SPRING TENSION

MS1-2532-000

SPRING COMPRESSION

MS1-2533-000

SPRING TENSION

MS1-2534-000

SPRING TENSION

MS1-2535-000

SPRING TENSION

MS1-2536-000

SPRING COMPRESSION

MS1-2538-000

SPRING COMPRESSION

MS1-2539-000

SPRING COMPRESSION

MS1-2540-000

SPRING COMPRESSION

MS1-2546-000

SPRING TENSION

MS1-2547-000

SPRING COMPRESION

MS1-3211-000

PULLEY MAIN Z24

MS1-3213-000

PULLEY Z15

MS1-3214-000

PULLEY

MS1-3215-000

PULLEY Z20

MS1-3216-000

USE MS1-3216-020

MS1-3216-020

PULLEY

MS1-3217-000

PULLEY MAIN OUT

MS2-0167-000

GEAR Z21

MS2-0168-000

GEAR Z36

MS2-0169-000

GEAR Z-45

MS2-0170-000

GEAR Z30

MS2-0171-000

GEAR Z75, Z14

MS2-0172-000

GEAR

MS2-0173-000

GEAR Z19, Z50

MS2-0174-000

GEAR Z45

MS2-0175-000

GEAR Z65, Z18

MS2-0176-000

GEAR Z20

MS2-0177-000

GEAR Z24

MS2-0180-000

GEAR Z25

MS2-0181-000

GEAR, Z76, Z22

MS2-0182-000

GEAR Z25

MS2-0183-000

GEAR Z17, Z48

MS2-0184-000

GEAR Z22

MS2-0186-000

GEAR Z27, PULLEY Z22

MS2-0187-000

GEAR PULLY

RH2-5145-020

POWER CORD

RH2-5344-040

POWER CORD CHINA

RH7-1262-000

STEPPING MOTOR TRAY

RS1-1042-000

BUSHING

VS1-7177-002

CONNECTOR SNAP TIGHT

WT2-5061-000

SUPPORT CABLE

WT2-5653-000

CLAMP CABLE

WT2-5666-000

BUSHING

WT2-5680-000

CLAMP CABLE

WT2-5760-000

BUSHING SQUARE

WT2-5965-000

CLAMP CABLE GROUNDING

XA9-0283-000

SCREW TP PH3X6

XA9-0894-000

SCREW M3X6

XA9-1116-000

USE XA9-1116-030

XA9-1116-030

SCREW M3X5

XA9-1450-000

SCREW TP M4X6

XA9-1786-000

SCREW PH M2.5X4

XB2-7400-606

SCREW W/ TOOTH

XB2-7400-607

USE XB2-7400-606

XB2-8400-807

SCREW W/WASH BH M4X4

XB4-5300-605

SCREW TAPNG P BH M3X6

XB4-5400-805

SCREW P M4X8

XB4-7300-609

M3X6 SCREW SELF TAP

XB4-7301-609

SCREW M3X16 BH TAPING

XB6-7300-405

SCREW, TP, M3X4

XD2-1100-322

RETAINING RING

XD3-2200-102

PIN PARALLEL

XD3-2200-142

PIN PARALLEL

XD3-2200-182

PIN DOWEL

XD9-0190-000

RIVET PLASTIC

XF2-1106-940

USE XF2-1606-940

XF2-1125-060

TIMING BELT

XF2-1605-040

BELT TIMING

XF2-1607-540

BELT TIMING

XF2-1620-040

BELT TIMING

XF2-1637-640

BELT, TIMING 4-367T

XF2-1820-760

BELT TIMING 6-207T

XF2-1822-960

BELT TIMING 6-229T

XG9-0167-000

BALL BEARING

XG9-0672-000

TORQUE LIMITER

XG9-0679-000

USE XG9-0714-000

XG9-0714-000

BEARING

XH9-0118-000

FOOT 9080/800

XH9-0143-000

GEAR, DAMPER

XZ9-0379-000

LATCH

ZX9-0379-000

LATCH

Prices and availability subject to change without notice.